
厚 × 宽 × 10-
3

10-
2

10-
3
10-

3
10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10- 10-

HR2200479802 FA 3 × 1320 × 1 13.265

Mpa Mpa % % g/m² g/m² g/m²

 HR2200479802 纵向  309 453 35.0  219  224  Z40
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订货单位
CUSTOMER
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CERTIFICATE OF QUALITY
执行标准 

EXECUTIVE STANDARD
Q/HG 007-2020

产品名称
PRODUCT 热镀锌钢卷

生产许可证号：
PRODUCTION LICENSE

批号
BATCH NO

钢种等级
STEEL GRADE

炉号
HEAT NO

规格
DIMENSIONS

mm

数
量
QUA
NTI
TY

重量
WEIGH

T
(t)

化学成分（%） 
CHEMICAL COMPOSITION

主要缺陷 生产时间
C Mn P S

长

BGH340 20201672 C 194 24 13 12 20220328

批号
BATCH NO

常规拉伸 镀层试验

表面
结构

表
面
处
理

方
向

屈服
强度
YS

抗拉
强度
TS

断后
伸长
率

屈
强
比 n90 r90

两
面

上
面

下
面

锌层
级别 弯曲

结果

g/m²

 443 合格  R   C

总数量： 1 件 总重量（t） 13.265 吨（t）

备注
REMARS

注释
NOTES
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江静

OPERATOR(SIGNATURE):

开证日期：
20220401
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